
Pre-Treatment Evaluation Prior to 

Ultrafiltration in Secondary Effluent 

Treatment for Water Reuse  

 

 

 

by 

 

 

Samia Aly 

 

 

A thesis 

presented to the University of Waterloo 

in fulfillment of the 

thesis requirement for the degree of 

Doctor of Philosophy 

in 

Civil Engineering 

 

 

 

Waterloo, Ontario, Canada, 2015 

 

 

© Samia Aly 2015 

 



 

 ii 

AUTHOR'S DECLARATION 

I hereby declare that I am the sole author of this thesis. This is a true copy of the thesis, including any 

required final revisions, as accepted by my examiners. 

 

I understand that my thesis may be made electronically available to the public. 

Samia Aly 



 

 iii 

Abstract 

Reusing wastewater can assist in solving water shortage problems, reduce the amount of wastewater 
[...]
concentrations and turbidity. While removals could be to some extent physical it is likely that 

organics are transformed and utilized by biofilm organisms for energy, growth, and synthesis 

of biofilm structures. Biopolymers were the largest DOC fraction removed through the 

biofilter. The average removals of biopolymers through BF1 and BF2 were 26% and 19%, 

respectively. This is despite the fact that secondary treatment at the WWTP involves biological 

treatment as well. In term of protein compounds, there was a significant reduction through the 

two biofilters with an average removal of 64% and 49% through BF1 and BF2, respectively. 

There was an average reduction of turbidity of 76% and 70% through BF1 and BF2, 

respectively. As a biofilter media, sand was statistically significantly better than anthracite in 

terms of DOC and biopolymer removal.  

 

 Using secondary effluent (without any pre-treatment) as feed water to a UF membrane is not a 

viable treatment approach. Severe reversible and irreversible fouling were experienced with 

normalized TMP reaching 6.0 psi after just 12 h of ultrafiltration. Both reversible and 



 

 103 

irreversible fouling were correlated with particulate matter (measured as turbidity in this study) 

when the UF membrane was fed with secondary effluent which had not been pretreated. 

 

 Biofiltration dramatically improved the performance of ultrafiltration by reducing fouling 

development. The normalized TMP reached 4.0 psi and 3.0 psi at the end of a 24 h experiment 

when effluent of BF2 (anthracite) and BF1 (sand), respectively, were used as feed water for 

UF. The observed reduction in TMP is attributable to the removal/transformation of 

biopolymers (especially proteins) and turbidity through biofiltration.  

 

 Humic substances were not correlated with reversible or irreversible fouling regardless of 

whether or not the UF was fed with secondary effluent or biofilter effluent. When the UF was 

fed with biofilter effluent, both reversible and irreversible fouling were correlated with 

biopolymer concentrations in feed water. Particulate matter was weakly correlated with UF 

reversible fouling. This study demonstrated that a combined layer of organic compounds (e.g., 

biopolymers) and particulate matter can develop and lead to increased irreversible fouling 

and/or alter the separation mechanisms of UF.   

 

 While seasonal changes in secondary effluent character were not particularly evident, turbidity 

varied a somewhat, as did the ratios of some NOM constituents. However, no seasonal impact 

was observed in the performance of the biofilters or UF membrane. 

5.6 Disclaimer 

The mention of trade names or commercial products does not constitute endorsement of or 

recommendation for their use.  

 

 

 

 

 

  

  



 

 104 

Chapter 6 

In-line Coagulation Optimization for Polymeric Ultrafiltration 

Fouling Reduction to Treat Secondary Effluent for Water Reuse 

Summary 

Low pressure membranes are attracting attention for their potential to improve secondary effluent 

quality, but membrane fouling can limit their widespread applicability. In this study, in-line coagulation 

as pre-treatment to ultrafiltration was investigated using a bench-scale hollow fiber membrane at a 

constant flux of 33 L/m2 h (LMH). Membrane fouling was monitored by observing change in trans-

membrane pressure (TMP) for secondary effluent and in-line coagulated secondary effluent over a 24h 

period. The impact of four coagulants at different dosage on reversible and irreversible membrane 

fouling and permeate quality was studied. It was found that in-line coagulation improved UF 

performance to varying degrees depending on coagulant type and dosage. Generally, higher reduction 

of fouling was achieved by increasing coagulant dosage within 0.5 – 5.0 mg/L range investigated. 

Ferric-based coagulants were better than aluminum-based coagulants with respect to improving 

membrane performance, for the secondary effluent investigated, even at low dosages (0.5 mg/L). 

Further investigations are required to figure out how in-line coagulation affect organic compounds 

removal through ultrafiltration membranes.  

6.1 Introduction 

Improving membrane feed water quality by pre-treatment processes is a promising strategy for fouling 

mitigation. Coagulation is a widely used technology in surface water and wastewater treatment which 

not only reduces turbidity but under certain conditions can also remove natural organic matter (Edzwald 

1993; Dong et al. 2007; Humbert et al. 2007). Coagulation promotes cake layer formation which 

protects membrane pores from smaller foulants (Haberkamp et al. 2007) and leads to an improvement 

at the membranes performance (Howe et al. 2006). The cake layer can be easily removed by hydraulic 

backwashing (Zularisam et al. 2006). 

Several studies have been conducted to evaluate pre-coagulation prior to the membrane filtration. When 

it is applied for this purpose it is often in the form of conventional coagulation with rapid mix and a 

tank to allow time for floc development followed by settling basin before membrane filtration (Fan et 

al. 2008; Chon et al. 2012; Delgado-Diaz et al. 2012) or just floc formation tank (Hillis 2006; Guo and 



 

 105 

Hu 2012; Ratajczak et al. 2012). As such, substantial space and energy are required. On the other hand, 

some studies have demonstrated the effectiveness of coagulants in reducing low pressure membranes 

when applied as in-line coagulation (Wang and Wang 2006; Delgado-Diaz et al. 2012; Zheng et al. 

2012). In-line coagulation is defined as the continuous addition of coagulants at low doses prior to the 

membrane without removing particles (Wang and Wang 2006), for the purposes of changing particle 

and NOM characteristics (Liu and Kim 2008). This technology has many advantages, such as the small 

size of its footprint relative to conventional coagulation/flocculation and/or sedimentation (Zheng et al. 

2012), and lower coagulant dosages decreasing both cost and sludge production.  

Some studies have demonstrated that pre-coagulation is an effective method for improving polymeric 

membrane (Dong et al. 2007; Humbert et al. 2007; Zularisam et al. 2008) and ceramic membrane (Li 

et al. 2011; Zhu et al. 2011; Abbasi et al. 2012) performance. While others have reported little to no 

effect on membrane performance (Howe et al. 2006; Lee et al. 2007). Studies have been conducted to 

investigate the effect of coagulant type on membrane performance. Some have demonstrated that iron-

based coagulants (e.g. ferric chloride) are better at reducing membrane fouling when treating surface 

water (Howe et al. 2006; Liu and Kim 2008) or secondary effluent (Haberkamp et al. 2007; Hatt et al. 

2011; Acero et al. 2012). On the other hand, some have demonstrated that aluminum salts were more 

effective in improving membrane performance, in terms of high permeate quality and fouling reduction 

(Judd and Hillis 2001; Kim et al. 2005; Fan et al. 2008; Zheng et al. 2012).  

The impact of coagulant dosage on membranes treating surface water (Ratajczak et al. 2012; Wray et 

al. 2014) or secondary effluent (Liu and Kim 2008; Haberkamp et al. 2007; Fan et al. 2008; Zheng et 

al. 2012) has also been investigated, but conflicting observations have been reported. This is due to the 

fact that coagulation is a complex chemical process that involves multiple reactions, and there are many 

factors affecting its performance especially when conducted with membrane filtration. 

6.2 Objectives 

The objectives of this chapter were to: 

1. Investigate the potential of using in-line coagulation as a UF pre-treatment treating 

secondary effluent 

2. Study the effect of coagulant type and dosage for the reduction of reversible and 

irreversible UF fouling 

 A control and two dosages (0.0, 0.5, and 5.0 mg/L) were investigated for 

each coagulant (alum, PACl, ferric chloride, and ferric sulfate) 



 

 106 

6.3 Materials and Methods 

6.3.1 Source Water 

The secondary effluent investigated in this study was collected from Waterloo Wastewater Treatment 

Plant (WWTP), which treats domestic wastewater from the City of Waterloo, Ontario, Canada. The 

average daily capacity for the WWTP was 72,730 m3/d in the period when this study was being 

conducted. The WWTP was undergoing construction during the investigated period of this study to 

upgrade both primary and secondary treatment, including biological treatment. The raw sewage was 

first treated by primary clarification where ferrous chloride was added for phosphorus removal. This 

was followed by conventional activated sludge as a biological treatment, followed by secondary settling 

tanks. The secondary effluent was UV-disinfected prior to discharge into the environment. 

Secondary effluent following UV exposure was collected twice per week in three 200 L polyethylene 

drums and immediately transferred to the University of Waterloo (approximately 3.5 km from the 

WWTP). Secondary effluent was transferred into a storage tank immediately upon arrival in the 

Douglas Wright Engineering (DWE) wastewater pilot plant area on the campus of the University of 

Waterloo. The temperature of the tank was not controlled and the water increased to room temperature 

(23°C). Mixing to keep material from settling was accomplished by aeration and pumping to the UF 

membranes was initiated immediately after the tanks were filled. 

6.3.2 Experimental Set-up 

The ultrafiltration membrane used in this investigation was the commercially available polyvinylidene 

fluoride (PVDF) version made by GE Process Technologies (Oakville, Canada). The membrane module 

(the Zeeweed - 1®) was constructed of 15 cm long hollow fibers (500 series), and the operation mode 

was outside-in. The membrane had a nominal surface area of 0.047 m2 with a MWCO of 400 KDa 

(approximately 40 nm pore size) as delivered from the manufacturer. 

Figure 6.1 shows a schematic drawing of the UF set-up. Secondary effluent was pumped to the overhead 

tank with a peristaltic digital drive pump (model No. 7550-50, 1.6-100 PRM, Cole-Parmer Instrument 

Company, Barrington, USA). Coagulant was pumped in-line by a peristaltic digital drive pump (model 

No. 7553-70, 6-600 RPM, Cole-Parmer instrument Company, Barrington, USA) immediately before 

membrane influent. Two streams (secondary effluent and coagulant) were mixed together where an in-

line static mixer (Koflo Corporation, Cary, IL) was connected (1.0 meter tubing before UF module 

entrance). The UF module was located vertically in a clear polyvinyl chloride cylindrical tank. The set-



 

 107 

up was designed to cycle automatically, where each cycle began with 30 min of permeation followed 

by backwashing with air sparging for 20 sec. After that, the module tank was drained (30 sec) and 

refilled again with the investigated water (36 sec). For continuous measurement during the experiments, 

a temperature sensor and flowmeter monitor (model LC alpha controller, 200-500 CCM, Alicat 

Scientific, Tucson, USA) were connected to a data logger (HOBO Energy Logger, model H22-001, 

Onset, Cape Cod, Massachusetts, USA). The flow meter was used to maintain a consistent permeate 

flow rate throughout the whole UF experiment. It is connected with a digital permeation pump 

(Masterflex L/S drive model number 07550-50; Cole-Parmer Canada) that adjusted to operate at a 

constant flow rate (25 mL/min). The flowmeter measured the actual permeate flow rate each 10 sec and 

data was recorded by a data logger. The actual flux can be determined at any time during the filtration 

run using equation 3.1 (Rahman 2013). Transmembrane pressure was measured using a pressure 

transducer (model 68075-02, Cole-Parmer, Montreal, Canada) which was connected to the data logger 

as well. Fouling rates were determined using TMP data after correction for temperature at 20°C. 

Additional details regarding the bench-scale configuration and operation are available in El-Hadidy 

(2011) and Rahman (2013). 

 

Figure 6.1 Membrane and in-line coagulation bench-scale schematic 

All polymeric UF experiments were conducted in dead-end mode at a constant permeate flux of 33 

L/m2 h (LMH). To measure the UF fouling rate before and after pre-treatment using the same batch of 



 

 108 

collected secondary effluent, the run length was set to end at 24 h or when the maximum TMP (8 psi) 

of the membrane was reached. Chemical cleaning was performed after each experiment using sodium 

hypochlorite (200 mg/L) for a minimum of 5 h followed by a citric acid solution (5 g/L) for another 5 

h. After chemical cleaning, the membrane was soaked in a glass jar containing deionized water at 4°C 

until usage. The UF module was integrity tested using a pressure calibrator (Meri-cal DP2001I, Meriam 

Instruments, Ohio, USA) prior to every experiment. The maximum allowable pressure drop through 

the membrane was 0.3 psi per 2 min. More details about the procedure of integrity test and membrane 

chemical cleaning are available in Appendix K). To check cleaning effectiveness, clean water 

permeability tests were conducted using deionized water before each experiment (Appendix L).  

6.3.3 Coagulants 

Four different coagulants were used in this study. They included aluminum sulfate (alum), 

polyaluminum chloride (PACl), ferric chloride, and ferric sulfate (Table 6.1). All coagulants were 

supplied by Kemira Water Solutions (Quebec, Canada).  

Table 6-1 Coagulant information (from supplier) 

 

Coagulants were first optimized for the removal of DOC, biopolymers, and humic substances by 

preliminary jar tests that were performed at dosages of 0.0, 0.5, 1.0, 2.5, 5.0, and 10.0 mg/L. All jar 

tests were carried out at the wastewater pilot plant in the Douglas Wright Engineering (DWE) Building, 

University of Waterloo using a procedure based on Standard Practice for Coagulation – Flocculation 

Jar Test of Water (ASTM Int’l2). Initially raw water (secondary effluent) was mixed for one minute 

before the addition of coagulant dosage. Then, the appropriate dose of coagulant was added and mixing 

was continued at approximately 100 rpm for one minute after which it was turned down to 30 rpm for 

Product name 
Aluminum 

sulfate 

Polyaluminum 

chloride 
Ferric chloride Ferric sulfate 

Commercial name 

(product name) 

Alum 

(Kemira ALS) 

PACl 

(Stern PAC) 
(PIX-111) (PIX-312) 

Concentration 

(as supplied) 

29-50% as 

Al2(SO4)3.14H2O 

15-40% as 

Al13(OH)20(SO4)2Cl15 

37-42% as 

FeCl3 

66-73% as 

Fe2(SO4)3 

Specific gravity 1.2 - 1.36 1.16 - 1.3 1.26 - 1.48 1.38 - 1.59 

pH < 2.5 1.8-3.4 < 2 < 2 



 

 109 

20 minutes. Finally, the flocs were allowed to settle for 30 minutes. Samples were taken after settling 

and routine analyses were conducted. 

Based on the data obtained from jar tests, two dosages (0.5 and 5.0 mg/L as coagulant) were selected 

to be investigated as in-line coagulants in reducing UF fouling. Table 6.2 summarizes the dosages of 

coagulants and the corresponding added amount as the active metal ion. Dosage calculations for 

preliminary jar tests and in-line coagulation experiments are available in Appendix G.  

Table 6-2 Dosages of the coagulants applied for in-line coagulation experiments and the 

corresponding amount added 

Coagulant Chemical formula 

Dosage 

mg/L as coagulant 

Amount added 

mg Al3+ or 

Fe3+/L 

Amount 

added 

mmole Al3+ or 

Fe3+/L 

Alum Al2(SO4)3.14H2O 

0.5 

5.0 

0.045 

0.450 

1.7x10-3 

1.7x10-2 

PACl Al13(OH)20(SO4)2Cl15 

0.5 

5.0 

0.125 

1.250 

5x10-3 

5x10-2 

Ferric 

chloride 
FeCl3 

0.5 

5.0 

0.174 

1.740 

3x10-3 

3x10-2 

Ferric sulfate Fe2(SO4)3 

0.5 

5.0 

0.140 

1.400 

2.5x10-3 

2.5x10-2 

 

6.3.4 Liquid Chromatography Organic Carbon Detection (LC-OCD) 

NOM compounds were identified based on their molecular weight using an LC-OCD Model 8 (DOC-

LABOR, Karlsruhe, Germany) as per Huber et al. (2011). Before analysis, samples were pre-filtered 

using a 0.45 μm PVDF membrane filter (Pall Supor® Membrane Disc Filters, 0.45 µm, 47 mm plain, 

VWR international, USA) which was pre-rinsed with 30 mL of ultrapure. Samples were diluted with 

ultrapure water if the DOC in the sample exceeded 5 mg/L. 



 

 110 

6.3.5 Analytical Methods for Water Samples 

Water samples were collected from the inlet and the outlet of each biofilter in clean glass 1-liter bottles. 

Water samples were preserved at 4°C until sample analysis which occurred within 24 h of sampling. 

The parameters monitored were TOC, DOC, UV254, specific UV absorbance (SUVA = UV254/DOC), 

pH, and turbidity. In addition some parameters were monitored only in the secondary effluent at the 

Waterloo WWTP labs. The methods used for all measured parameters are described in detail in Section 

3.6.  

6.4 Results 

6.4.1 Impact of Coagulant Type and Dosage on Secondary Effluent Characteristics 

Jar test experiments were conducted to examine the impact of four coagulants (alum, PACl, ferric 

chloride, and ferric sulfate) on the characteristics of selected secondary effluent. It is recognized that 

jar tests do not necessarily model what might be encountered in an in-line coagulation application. They 

could, however, provide some performance information which might assist with the selection of 

conditions for the in-line tests. A no coagulant control and 5 dosages of each coagulant were 

investigated for the removal of DOC, humic substances, and biopolymers (0.0, 0.5, 1.0, 2.5, 5.0, and 

10 mg/L). Figure 6.2 (a, b, and c) illustrates the removal of DOC, humic substances, and biopolymers, 

respectively, obtained for the different concentrations of alum, PACl, ferric chloride, and ferric sulfate. 

In general, increasing coagulant dosage increased the removal of all three groups of compounds. The 

highest DOC removal, 11.5%, was achieved using PACl at 10 mg/L, while alum was the least effective 

coagulant for the reduction of DOC (a maximum reduction of 2.0% at 5.0 mg/L). By comparison, 

similar higher DOC reductions were achieved by ferric chloride and ferric sulfate, where almost 7.5% 

reduction of DOC was observed at the highest dosage applied (10 mg/L). As expected, there was almost 

no impact of coagulants on humic substances removal as shown in Figure 6.2b. This was attributed to 

the low amounts of hydrophobic compounds in the selected secondary effluent as indicated by SUVA 

values (Table 6.3), where low SUVA values (less than 3) are indicative of the presence of low molecular 

weight non humic compounds, and coagulation is not nearly as effective for DOC removal in such 

cases (Edzwald 1993; Hatt et al. 2011). The pH of coagulation at the dosages employed was not 

sufficiently low to induce substantial enhanced coagulation DOC removal. Similar observations were 

reported by Paar et al. (2011) when studying the impact of in-line coagulation on reducing UF fouling 

in surface water treatment. Wray and Andrews (2014) also reported that coagulation was not efficient 



 

 111 

for removing organic compounds from lake water (Lake Ontario) that had low SUVA (< 2.0 L/mg.m). 

There was no change observed in the low molecular weight fraction concentrations regardless of 

coagulant type and dosage, which is in agreement with previous studies (Haberkamp et al. 2007; Wray 

and Andrews 2014)  

In terms of biopolymer removal, for all coagulants, increasing coagulant dosage increased biopolymer 

removal. At the highest dosage applied (10 mg/L), the highest removals of 29% and 28% were achieved 

by PACl and ferric chloride, respectively. The lowest biopolymer removal was 10% observed with 

alum at the highest dosage (10.0 mg/L) followed by ferric sulfate with an 18% biopolymer removal at 

the same dosage. The preferential removal of biopolymers by chemical coagulation was also observed 
[...]
Galvañ et al. 2014). These findings demonstrated that coagulant dosage should be carefully controlled 

during low turbidity events.  

Although the size of particles in raw water was not measured in this study, it was important to mention 

that particle size and the size of formed flocs have a direct impact on membrane fouling. Howe et al. 

(2006) conducted a study to investigate the impact of particles and flocs size on MF and UF fouling 

when surface water was coagulated using alum or ferric chloride. They observed that the fraction of 

particles larger than 1.0 µm in size did not contribute to MF or UF fouling when raw water was 

coagulated with ferric chloride, while this fraction was significantly correlated with membranes fouling 

when alum was applied. The difference was attributed to differences in cake layer composition in each 

instance. 

 



 

 128 

 

 

Figure 6.9 Relationship between a) reversible membrane fouling and b) irreversible membrane 

fouling and turbidity and biopolymer and humics concentrations in membrane feed water (at 

different dosages of alum (Al2(SO4)3.14H2O)) n= 4 

a 

b 



 

 129 

 

 

Figure 6.10 Relationship between a) reversible membrane fouling and b) irreversible 

membrane fouling and turbidity and biopolymer and humics  concentrations in membrane feed 

water (at different dosages of ferric sulfate [Fe2(SO4)3]) n= 6 

 

 

a 

b 



 

 130 

6.5 Conclusions 

The following findings can be drawn from this investigation on the viability of in-line coagulation as a 

UF pre-treatment, using various coagulant types and dosages.  

Major conclusions:  

• This study demonstrated the viability of in-line coagulation as a pre-treatment for UF for the 

selected secondary effluent under the conditions investigated. Generally, the beneficial impact 

of in-line coagulation was more clearly evident with respect to irreversible fouling reduction 

which is more important for sustainable membrane operation. These improvements can lead to 

decreases in the frequency of chemical cleaning ultimately extending the life of a membrane. 

 

• Coagulant type and dosage substantially impacted the performance of UF. In general, an 

increase in coagulant dosage led to higher foulant removal and greater reduction of membrane 

reversible and irreversible fouling. Under the conditions investigated, the ferric-based 

coagulants were better for UF fouling control than the aluminum-based coagulants. 

 

• The reduction in UF fouling by in-line coagulation was primarily attributed to the removal of 

foulants (biopolymers and turbidity) and/or the size modification of particles that contributed 

to membrane pore blocking. 

 

• Based on jar tests, PACl was the best coagulant for the reduction of biopolymers and organic 

nitrogen even at low dosages. However, both ferric chloride and ferric sulfate outperformed 

PACl when it came to reducing membrane fouling. As such, the data obtained from this study 

suggest that jar testing may be not a useful indictor of optimum coagulant type and dosage for 

controlling fouling. Therefore, the goals of the pre-treatment (e.g. fouling reduction and/or 

higher permeate quality) should be carefully considered before accepting or rejecting various 

coagulants.    

 

Additional conclusions: 

• Based on jar testing and LC-OCD analysis, coagulation altered the organic composition of the 

selected secondary effluent. The largest removals were observed in biopolymer fraction (both 



 

 131 

organic carbon and organic nitrogen). There was almost no impact of coagulation on humic 

substances removal due to low level of hydrophobicity (SUVA < 3.0) and pH (>7) of the 

investigated secondary effluent.  

 

• At the higher in-line coagulation dosage (5.0 mg/L), ferric sulfate outperformed the three other 

coagulants in terms of biopolymer reduction (58% reduction) and humic substances (58% 

reduction). At the lower applied dosage (0.5 mg/L) ferric chloride was the most effective 

coagulant reducing biopolymers by 35% of their concentration in secondary effluent. Overall, 

the primary impact of coagulants was observed for turbidity reduction (32 – 80%) depending 

on coagulant type and dosage.   

   

• Based on LC-OCD analysis, UF alone (without in-line coagulants) removed 73 ± 13% of 

biopolymers while there was almost no removal observed of other NOM fractions (e.g. humic 

substances). There was a 96 ± 2.0 % reduction of secondary effluent turbidity through UF and 

the permeate turbidity never exceeded 0.27 NTU in any samples (with or without pre-

treatment). There were no clear observations with respect to the impact of combining in-line 

coagulation with UF for the reduction of DOC. This will require additional investigation with 

replicated data points and different source waters. 

 

• In extended investigations with alum and ferric sulfate at different dosages, turbidity positively 

correlated with UF reversible and irreversible fouling when secondary effluent was coagulated 

with alum and negatively with irreversible fouling when ferric sulfate was employed.  

6.6 Disclaimer 

The mention of trade names or commercial products does not constitute endorsement of or 

recommendation for their use. 

 

 

 

 

  

  



 

 132 

Chapter 7 

In-line Coagulation prior to Biofiltration for Ultrafiltration Fouling 

Reduction for Secondary Effluent Treatment 

Summary  

Combining pre-treatment processes may provide further improvement on fouling reduction and 

permeate water quality. The purpose of this study was to investigate the impact of combining in-line 

coagulation prior to biofiltration on the reduction of UF fouling treating secondary effluent. The 

investigation involved the in-line application of a 1.0 mg/L dose of ferric sulfate prior to a pilot-scale 

anthracite biofilter operated at an HLR of 0.75 m/h. Effluent from the biofilter was then used to conduct 

bench-scale ultrafiltration fouling experiments at a constant flux of 33 L/m2 h (LMH). The removal of 

organics and particles through biofiltration was improved by the application of low dosage coagulant. 

Hydraulically reversible and irreversible fouling was reduced by the integration of the two pre-

treatment processes, more than by either process alone. The most dramatic impact of in-line coagulation 

prior to biofiltration was observed on the reduction of the irreversible fouling, especially over time. In 

addition, improved UF permeate quality resulted from the integrated in-line coagulation and 

biofiltration processes. 

7.1 Introduction 

Although low pressure membranes have been used widely for water production, fouling is their primary 

limitation. Combining membrane processes with an adequate pre-treatment can assist in reducing 

fouling. A variety of studies have been conducted to investigate the appropriate methods for fouling 

reduction. Some of the previous studies have indicated the potential of direct biofiltration (no 

coagulant) as a low pressure membrane treatment for drinking water treatment (Peldszus et al. 2011, 

Filloux et al. 2012, and Rahman et al. 2014).  Biofiltration has also been investigated, in the form of 

slow sand filtration, for secondary effluent treatment (Zheng et al. 2009; Pramanik et al. 2014) and it 

was demonstrated to be an effective method for reducing low pressure membrane fouling. Recently, 

some studies are investigating the enhancement of the performance of biological filtration by adjusting 

nutrient ratios (C:N:P) (Lauderdale et al. 2012; Rahman 2013) or by the addition of hydrogen peroxide 

(Urfer and Huck 2000; Lauderdale et al. 2012; Azzeh et al. 2015). Enhancing biological filtration 



 

 133 

performance by low dosage coagulant has only recently been investigated for drinking water production 

(Azzeh et al. 2015). 

Coagulation has been used in surface water and wastewater treatment for the removal of particulate 

matter. This process can also be used for organic reduction measured as NOM (Edzwald 1993; Dong 

et al. 2007; Humbert et al. 2007). It has also been demonstrated that coagulation can assist in reducing 

membrane fouling (Howe et al. 2006). This process promotes cake layer formation that works as a 

barrier between smaller foulants and membrane pores (Haberkamp et al. 2007). Zularisam et al. (2006) 

reported that the cake layer can be easily removed by hydraulic backwashing. As pre-treatment for 

membranes, coagulation can be applied in different ways. It is often applied in the form of conventional 

coagulation, with rapid mix and a tank to allow time for floc development followed by settling tank 

(Howe et al.; 2006, Haberkamp et al.; 2007). Recently, some studies have demonstrated the 

effectiveness of low coagulant dosages for reducing low pressure membrane fouling (Wang and Wang 

2006; Delgado-Diaz et al. 2012; Zheng et al. 2012; Wray et al. 2014). In these applications, coagulants 

were added in-line continuously prior to the membrane without removing particles (Wang and Wang 

2006), altering feed water composition (Liu and Kim 2008). A small footprint is required for in-line 

coagulation in comparison to conventional coagulation-flocculation (Zheng et al. 2012), and lower 

coagulant dosages decrease both cost and sludge production making in-line coagulation an attractive 

and competitive alternative.  

Fouling mitigation is an important objective when treating secondary effluent with membranes of any 

type. In addition, the production of high quality treated wastewater is key to environmental protection. 

Therefore, a combination of pre-treatment methods has the potential to achieve the two targets (fouling 

mitigation and high permeate quality). Azzeh et al. (2015) reported the effectiveness of combining in-

line coagulation (< 0.5 mg/L alum) prior to biofiltration in reducing UF fouling treating river water 

(Otonabee River, ON). The investigation of such combinations for secondary effluent treatment by 

membrane filtration is needed. 

7.2 Objectives 

The objectives of this component of research were to: 

1. Study the impact of low dosage in-line coagulation prior to biofiltration on biofilter effluent 

characteristics 



 

 134 

2. Investigate the effect of in-line coagulation prior to biofiltration on UF permeate water 

quality and the reduction of fouling 

7.3 Materials and Methods 

7.3.1 Source Water 

The secondary effluent investigated in this study was collected from Waterloo Wastewater Treatment 

Plant (WWTP), which treats domestic wastewater from the City of Waterloo, Ontario, Canada. The 

average daily capacity for the WWTP was 72,730 m3/d in the period when this study was being 

conducted. The WWTP was undergoing construction during the investigated period of this study, to 

upgrade both primary and secondary treatment including biological treatment. The raw sewage was 

first treated by primary clarification where ferrous chloride was added for phosphorus removal. This 

was followed by conventional activated sludge as a biological treatment followed by secondary settling 

tanks. The secondary effluent was UV-disinfected prior to discharge into the environment. 

Secondary effluent following UV exposure was collected twice per week in three 200 L polyethylene 

drums and immediately transferred to the University of Waterloo (approximately 3.5 km from the 

WWTP).  

7.3.2 Experimental Set-up 

Figure 7.1 illustrates a schematic diagram of the experimental set-up. The set-up was constructed and 

operated in the Douglas Wright Engineering (DWE) wastewater pilot plant area on the campus of the 

University of Waterloo. Both secondary effluent and the in-line coagulant stream were pumped to the 

biofilter with two peristaltic digital drive pumps (model No. 7550-50, 1.6-100 PRM, Cole-Parmer 

Instrument Company, Barrington, USA) immediately before the inlet of the biofilter. Two streams 

(secondary effluent and coagulant) were mixed together where an in-line static mixer (Koflo Corpratin, 

Cary, IL) was connected (1.0 meter tubing before the inlet of the biofilter). Ferric sulfate was added in-

line to the filter influent at a dose of 1.0 mg/L. The contact time between the addition of the coagulant 

and entry into the biofilter tank was 20 seconds. The biofilter was constructed of a glass column 5.1 cm 

in internal diameter and 2.1 m high with an effective bed depth of 75 cm of anthracite (uniformity 

coefficient was 1.5, and the effective size was 0.5) supported by 10 cm of (3 mm) gravel. There was 

125 cm water above the media and the overflow was 200 cm from the base of the column. The biofilter 

was operated in down flow mode (constant head, constant rate) at an EBCT of 60 min corresponding 



 

 135 

to a hydraulic loading rate of 0.75 m/h. To monitor water flow rate through the biofilter, a flowmeter 

(Model 2L09, 5-50 CCM water, VWR International, USA) were installed in the effluent tubing. The 

biofilter was backwashed twice per week using its effluent to maintain the composition of the 

microorganisms with a backwash pump (model No. 7553-70, 6-600 RPM, Cole-Parmer instrument 

Company, Barrington, USA). An air flow meter was used to adjust the air flow rate during backwashing 

(Model 2L09, 10 - 400 CCM air, VWR International, USA). Polyethylene tanks were used for feed 

water storage and effluent water collection.  

 

Figure 7.1 Schematic of experimental set-up 

 

The polymeric membrane used in this study was the commercially available polyvinylidene fluoride 

(PVDF) ultrafiltration membrane fabricated by GE Process Technologies (Oakville, Canada). The 

membrane module (Zeeweed - 1®) was constructed of 15 cm long hollow fibers (500 series), and the 

operation mode was outside-in. The membrane had a nominal surface area of 0.047 m2 with a MWCO 

of 400 KDa (approximately 40 nm pore size) as delivered from the manufacturer. 

The UF module was located vertically in a clear polyvinyl chloride 2.0 L cylindrical tank. The set-up 

was designed to cycle automatically where each cycle began with 30 min of permeation, followed by 



 

 136 

backwashing with air sparging for 20 sec. After that, the module tank was drained (30 sec) and refilled 

again with the investigated water (36 sec). For continuous measurement during the experiments, a 

temperature sensor and flowmeter monitor (model LC alpha controller, 200-500 CCM, Alicat 

Scientific, Tucson, USA) were connected to a data logger (HOBO Energy Logger, model H22-001, 

Onset, Cape Cod, Massachusetts, USA). The flow meter was used to maintain the same permeate flow 

rate through the whole UF experiment. It was connected to a digital permeation pump (Masterflex L/S 

drive model number 07550-50; Cole-Parmer Canada) that was set to operate at a constant flow rate (25 

mL/min). The flowmeter measured the actual permeate flow rate every 10 sec and data was recorded 

using a data logger. The actual flux could be determined at any time during the filtration run using 

equation 3.1 (Rahman 2013). Transmembrane pressure was measured using a pressure transducer 

(model 68075-02, Cole-Parmer, Montreal, Canada) which was connected to the data logger as well. 

Fouling rates were determined using TMP data after correction for temperature at 20°C using equation 

3.2. Additional details regarding the UF bench-scale configuration and operation are available in El-

Hadidy (2011) and Rahman (2013). 

All polymeric UF experiments were conducted in dead-end mode at a constant permeate flux of 33 

L/m2 h (LMH). Four experiments were conducted in batch mode during the investigated period; each 

experiment included three UF runs. The membrane first was fed with secondary effluent with a run 

length set to end at 24 h or when the maximum TMP (8 psi) of the membrane was reached. In the 

second run, the membrane was fed with biofilter effluent (no coagulant addition prior to the biofilter). 